
C FORK MOUNTED VACUUM LIFTING ATTACHMENT
MODE: FMVLAV2

POS. CODE DESCRIPTION QTY.
01 H002013  Seal 500x300 04
02 FMVLA-002  Straight Fitting Tube Ø 38'' - Thread G 14'' 04
03 FMVLA-003  Hub 500x300 04
04 FMVLA-004  Pin Ø13.5, L=26mm 16
05 L004099  Helical Spring 16
06 FMVLA-006  Pad bracket 04
07 FMVLA-007  Locking pin 06
08 FMVLA-008  Bracket 03
09 FMVLA-009  Straight Fitting Tube Ø 38'' - Thread G 38'' 05
10 FMVLA-010  Straight Fitting Tube Ø 34''- Thread G 38'' 06
11 FMVLA-011  Vertical Bar 02
12 FMVLA-012  Horizontal Bar 01
13 D022006  Red light 01
14 C009024  Tee Connector G 38'' 03
15 FMVLA-015  Straight Fitting Tube Ø 34'' -Thread G 12'' 02
16 M007041  Electric Actuator 24V, L=300mm 01
17 FMVLA-017  Pin Ø12 02
18 FMVLA-018  Lever 01
19 C006005  Split Pin Ø12 02
20 D026010  Truss Head Cap Screw M4x10 25
21 D023006  Signal Light 01
22 FMVLA-022  Signal Light Bracket 01
23 T007003  Remote Cotrol Box 01
24 C010003  Plastic  Tube Ø 38'' Clamp 24
25 L006022  Washer M8 01
26 B015080  Socket Head Cap Screw M6x30 04
27 FMVLA-027  Handle 02
28 C013022  Selector Switch 01
29 N030013  Power Button 01
30 D028007  Vacuum Gauge 01
31 D022005  Green Light 01
32 B012028  Battery Gauge 01
33 O002009  Locking A19-1-2 01
34 FMVLAV2-034  Lid 01
35 C002108  Edge Trim, L=3000 mm 01
36 V001036  Check Valve 01
37 C010004  Plastic Tube Ø 34'' Clamp 16
38 FMVLAV2-038  Vacuum Pump 01
39 O004025  Plastic  Tube Ø6, L=300 mm 01
40 O007003  Plastic Tube Ø 38''x5000 mm 01
41 O007002  Plastic Tube Ø 34''x3000 mm 01
42 FMVLAV2-042  Electric Box Enclosure 01
43 FMVLA-043  Electric Component Bracket 01
44 R001012  Relay_1 04
45 T001013  Nut M6 04
46 L006016  Washer M6 04
47 R001019  Relay_2 02
48 C003003  CB 01
49 L006014  Washer M4 14
50 B015055  Socket Head Cap Screw M4x10 09
51 T001032  Nut M8 08
52 C006004  Split Pin Ø6 02
53 FMVLAV2-053  Main Frame 01
54 FMVLAV2-054  Battery Clamping 01

PARTS LIST

POS. CODE DESCRIPTION QTY.
55 B015009  Socket Head Cap Screw M8x16 01
56 B015111  Socket Head Cap Screw M10x20 04
57 B015028  Countersunk Head Screw M4x10 16
58 FMVLAV2-058  Plastic Bushing 04
59 FMVLA-059  Linking Pad_1 02
60 B015171  Bolt M8x20 04
61 FMVLA-061  Linking Pad_2 02
62 FMVLA-062  Pin Ø6 02
63 C012001  Alarm 01
64 FMVLAV2-064  Plastic Bushing Cover 04
65 D026021  Trus Head Cap Screw M6x15 12
66 O001001  Electric Socket 01
67 T001011  Nut M4 04
68 FMVLAV2-068  Battery 24V-100AH 01
69 D011010  Nipple Male Thread G3

8'' - G3
8'' 01

70 C013005  Pressure Switch 02
71 FMVLAV2-071  Solenoid Valve 24V 01
72 L005004  Filter ABF-15 01
73 D010020  Air Hose Ø6 Male Thread G1

8'' 01
74 FMVLAV2-074  Divider 01
75 B015145  Socket Head Cap screw M20x40 04
76 FMVLAV2-076  Locking Pin 02
77 FMVLAV2-077  Locking Pad 02
78 V001015  Plugging Bolt G1

4'' 01
79 B015038  Countersunk Head Screw M8x10 04

11

128
14

9

16

18

19

17

21

2223

29
28
27
26

30

32
31

33
34

42

43
44

47
48

54

55

5960

61

62

63

66
65

68

72

15

53

75

76

7778

64
58

57

56

20

79

46
45

73

67

20

20

14

52

51

40

24

39

10

20

37
40

41

25

49

35

1

2

3
5

4
6 7

10
13

38

2

74

70

1071

50
2

2

36

51

69


	Sheets and Views
	Model


